63-991-024,

- 43-048-009, Rods 3/8" x 36"

X PARTS LISTS

- 94 463-041, Spare Parts

- 94-134-044, Aux. Case & Bottles

- 94-208-001, Oxygen Bottles

PECU

- 63-991-029 SLICE Fleet Pack

- 94-134-039, Auxiliary Case Only

- 94-208-001, Oxygen Bottles

- 94-351-004, Gloves

- 96-076-028, Battery/Charger

- 96-076-026, Baltery

- 94-134-037, Cable Assembly

- 96-130-318, Charge Cable

- 96-130-313, Cable/Hose Extenslion

- 84-348-002, Goggles

- 94-960-065, Wrench Set

- 94-698-086, Regulator Assembly

- 94-777-111, Extension Shield

- 94-168-023, Collet Extension

- 43-049-003, 1/4" Cutting Rods

- 72-012-004, Striker Assembly

I— 94-370-181, Handle Kit

- 03-003-005 SLICE Torch

I— 96-130-320, Cable Assembly

- 84-370-182, Handle Kit
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- 84-168-022, Collel Nut 1/4

- 84-168-024, Collet Nut 3/8"

- 94-158-048, Collet Chuck 1/4"

- 94-158-045, Collet Chuck 3/8"

- 94-378-338, Head Assembly

- 94-305-008, Spark Arrestor

- 94-940-109, Washer

- 94-476-078, Lever Assembly

- 84-777-108, Torch Shield

- 94-396-199, Cable/Hose Assembly




ARCAIR SLICE PECU ASSEMBLY

63-991-024
REF. NO. DESCRIPTION CATALOG NO. NSN NUMBER
1 Arcair SLICE Fleet Pack 63-991-029
2 Auxiliary case with 2 cylinders 94-134-044
3 Spare parts package 94-463-041
4 25-pcs. 3/8" x 36" cutting rods 43-049-009
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ARCAIR SLICE FLEET PACK ASSEMBLY

63-991-029
REF. NO. DESCRIPTION CATALOG NO. NSN NUMBER
1 Aluminum carrying case 94-134-037
2 Torch assembly 03-003-005
3 Oxygen hose assembly 94-396-197
4 Power cable assembly 96-130-319
5 Battery box assembly 96-076-024
6 Striker assembly 72-012-004
7 Oxygen regulator assembly 94-698-086
8 Oxygen cylinder 94-208-001
9 25 ea. 1/4" x 22" cutting rods 43-049-004
10 Oxy. hose, ignition cables extension 96-130-313
11 Gloves 94-351-004 9D-8415-00-268-7860
12 Goggles 94-349-002 9Q-4240-00-203-3804
13 Collet extension 94-168-023
14 Collet extension shield 94-777-111
15 Charging cable assembly 96-130-318
16 3/8" collet nut 94-168-024
17 3/8" collet chuck 94-158-045
18 Wrench set 94-960-065
OTHER REPLACEMENT PARTS
Replacement 1/4" x 22" cutting rods 43-048-003
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96-076-028
REF. NO. DESCRIPTION CATALOG NO. NSN NUMBER
PHOTO Battery box assembly 96-076-024
NS 1/4-20 pan head mach. screw (2-req'd) 97-192-158
NS Spacer (2-req'd) 94-802-209
PAGE 32 Charging cable assembly 96-130-318




SLICE BATTERY AND CHARGING SYSTEM

96-076-024
REF. NO. DESCRIPTION CATALOG NO. NSN NUMBER

1 Battery case front half 94-134-043
2 Battery case back half 94-134-032
3 Circuit board assembly 96-162-753
4 Battery assembly 96-076-026
5 Male connector 96-169-382
6 Red female connector 96-169-374
7 Black female connector 96-169-375
8 Meter 96-508-041
9 Toggle switch 96-834-347
10 Toggle switch seal 94-776-052
11 Circuit breaker 96-110-012
12 Circuit breaker seal 94-766-053
13 1/4"-20 brass nut 2 req'd Com.

14 1/4" brass washer 2 req'd Com.

15 O-ring 2reg'd 94-710-057
16 O-ring 2req'd 94-710-071
17 #6-32 x 3/8" Ig. Type "F* self tapping, 6 req'd Com.

18 #6-32 x 1/2" Ig. Type "F" self tapping, 7 req'd Com.

19 Cover for item 5 94-171-285

10.2.1.1 110 VOLT AC CHARGING CABLE ASSEMBLY
96-130-318
REF. NO. DESCRIPTION CATALOG NO.
Connector cinch #S-306-CCT 96-169-381

six pin socket with cable clamps

PH-173, cord length 10 ft. per Fed-Spec J-C-175

Alpha #789 cable with molded PVC grounding plug 96-130-321
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SLICE TORCH ASSEMBLY

94-396-199

03-003-005
REF. NO. DESCRIPTION CATALOG NO. NSN NUMBER
1 Handle assembly, Right half 94-370-166
2 Handle assembly, left half 94-370-167
3 Shield 84-777-109
4 Collect nut assembly 94-168-022
5 1/4" collet chuck 94-158-048
6 Washer 94-940-109
7 Spark Arrestor 94-305-009
8 Head assembly 94-378-338
9 Lever assembly 94-476-071
10 Ball plunger 94-637-028
11 Stem, adjuster 94-826-021
12 Nut, adjuster 94-565-097
13 Spring 94-800-190
14 Oxygen hose assembly 84-396-197
15 Power cable assembly 96-130-319
16 #10-32 x 3/8° Ig. screw 97-192-137
17 #6-32 x 9/16" Ig. Pan Hd. Mach. screw, 3 req'd Com.
OTHER REPLACEMENT PARTS
REF. NO. DESCRIPTION CATALOG NO. NSN NUMBER
Handle repair kit 94-370-182
3/8" collet nut 94-168-024
3/8" collet chuck 94-158-045
Lever assembly 94-476-078
Cable/hose assembly 94-396-199
18 Extension assembly 94-168-023
19 Shield, extension 94-777-111
CABLE/HOSE ASSEMBLY

TR




REF. NO. DESCRIPTION CATALOG NO. NSN NUMBER
1 Handle assembly, right half 94-370-168
2 Handle assembly, left half 94-370-169
3 Striker bar 96-070-031
4 Power cable assembly 96-130-320
5 #10-32 x 3/8" Ig. Rnd. Hd. Mach screw Com.
6 #10-32 nut Com.
7 #6-32 x 1 4" Ig. Pan Hd. Mach. screw Com.
8 #6-32 x 3/4" Ig. Pan Hd. Mach. screw Com.
OTHER REPLACEMENT PARTS
REF. NO. DESCRIPTION CATALOG NO. NSN NUMBER
Handle repair kit 94-370-181
STRIKER CABLE ASSEMBLY
96-130-320
REF. NO. DESCRIPTION CATALOG NO.
1 Bronco neoprene lead wire; AWG size 10, 105 strands, 92-383-185
600 volts also Com.
2 T-B STA-KON terminal; non insulated series *C" cat. # 96-854-078
C26
3 Red male connector; (Com.= Cam-Lok# E1010-61) for 96-169-365
striker
4 Bushing #E1010-62 94-122-058
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10.2.4 POWER CABLE AND OXY. HOSE EXTENSION ASSEMBLY

96-130-313
REF. NO. DESCRIPTION CATALOG NO.
1 Red male connector, (Com.= Cam-Lok #E1010-61) 96-169-365
2 Black male connector, (Com.= Cam-Lok #E1010-82) 96-169-366
3 Red female connector, (Com.= Cam-Lok #E1010-71) 96-169-383
4 Black female connector, (Com.= Cam-Lok #E1010-72) 96-169-384
5 Black neoprene weld cable #6 AWG Com.
6 Oxygen hose assembly 94-396-198
7 Shrink tubing (Alpha # FIT221-1 1/2) Com.






